The Shield
Collection

installation guide

September 2020




for more information, contact Installation Service
toll free 1 1.800.675.4092

Mon - Fri 1 8:30 am — 5:00 pm EST
www.tayco.com



Installation Checklist

Perform a site inspection prior to the installation date to check existing site conditions and identify constraints and
limitations that could possibly cause delays or problems during the actual installation.

SITE ACCESSIBILITY
1. Verify existing loading facilities and proximity of loading dock to staging area.
2. Verify if receiving area is accessible by trailer.
3. Verify access to service elevators.
4. Reserve service elevators in advance, if necessary.

SITE PREPARATION
1. Clear all obstacles that could interfere with the installation process.
2. When doing a reconfiguration, ensure that all furniture to be re-used are clear of computers, accessories,
books, papers and all personal effects.
3. Ensure that all live wires and data/communications wires are disconnected prior to installation.

FURNITURE PLANS
1. Labeled furniture plans for installation purposes are located in the hardware box. Ensure that drawings are
complete and handy before beginning installation.

STAGING
1. If damages are noticed upon opening the trailer, these must be noted by the receiver on the Bill of Lading.
Also note any imperfections or missing components discovered while unpacking the furniture. This
information is necessary when requesting for product replacement and shipping claims.
2. Unpack products in the general order of installation (refer to Installation Sequence).

WASTE MANAGEMENT
1. Establish a trash removal area separate from the product staging area.



Care & Maintenance

Laminates

Dust laminated surfaces for regular maintenance. Clean any dirt or stain with a damp cloth. Do not use an excessive
amount of water, abrasive cleaners, acids or alkalis and do not scratch or scrape surfaces. For persistent stains and
marks use a commercial cleaner, such as Cabinet Magic® or Countertop Magic®, both manufactured by Magic
American Corporation.

Painted Metals

Tayco’s painted metal products are powder-paint-coated. To clean these products, use a damp cloth, using only a
small amount of lukewarm water if necessary. Dry with a clean a dry cloth. To avoid scratching and damaging the
painted surface, do not use hard bristled brushes or abrasive.

THE USE OF HARSH CLEANERS AND CHEMICALS MAY PERMANENTLY ALTER THE PRODUCT FINISH APPEARANCE AND
WILL VOID WARANTY.

SEPTEMBER 2020 The Shield Collection 1



Table of Contents

General Instructions 1|03
INSTAllation ChECKIISt ......vviiiieieeeee e e e e e e et e e e e e e e e nneraaeeeaeeas 1
(@YY oo 1Y/ =11 0 =T o F= Y Lol YR USRS 2
FAY o] o] [Tor= i ToY o IX €10 1To [ USRS 3
Scene Shields 05[12
Acrylic Screen with Post and Flat Bracket.........cooiiiiiiiei it 5
Laminate Screen with Post and Flat Bracket..........oooocuiiiieeii it 6
PET Screen with Post and Flat Bracket............ueeeviiiiiiiieee et 7
Acrylic Screen With Post and Clamp........eeeiiiiieii ettt e e e evreee e e e e e e eanes 8
Laminate Screen with Post and Clamp........c..uuuiiiiii i 9
PET Screen with Post and Clamp.....ccueeee ittt re e e e e rabae e e earae e e e 10
Scene Shield Extended with Post for 24” & 30” deep SUrface.......ccccevcvveeeiciieeiccieee e 11
Transaction Shields 13|15
Transaction Screen With Pass TAIU ......ccciiiiiciiee e aaee s 13
Transaction Screen WIthoUt Pass ThIrU.......coiiceiieiicciiie e 14
Transaction SCreen WIith COUNTEI ........ii i e e e e s aaae s 15
Panel Shield 16|16
UNIVErsal Blade SCrEEN.......uviii ettt e e et e e et e e e et e e e e abaee e esaneeeeennnees 16
Gallery Shields 17|21
Freestanding Shield with Stationary Wing Base .......ccuueeeeiiiiccciiieeee et 17
Gallery Shield with D Feet, LaminNate .....ccccc ittt e e 18
Gallery Shield with D Feet, Laminate With ACrylic .......ccccuvvmierii i, 19
Gallery Shield with Stationary or Mobile Skate Feet Laminate .........cccccceeevccciiieeeee e, 20
Gallery Shield with Stationary or Mobile Skate Feet Laminate with Acrylic.......ccccceeeeunnnneeen. 21

SEPTEMBER 2020

The Shield Collection 2



Shield Screens! Application Guide

18w

it 79 T 1l
[2.49"[ [ 10.63" [ ]2.49"]
015" \0.69" 17 ygu \0.69" \0.15"

24W

il 19 k4 19 1l
[2.49"] | 8.31" | 8.31" [ [2.49"]

0.15" \0.69" 23.28" \0.69" \0.15"

30W

il 19 k4 1l
[2.49"] | 11.31" | 11.31" | [2.49"]
0.15" \0.69" 29.28" \0.69" \0.15"

36W

il 71 ke $ 9 1
12.49"] | 9.54" 9.54" | 9.54" | [2.49"]

0.15" \0.69" " \0.69" \0.15"
35.28

42W
il b b ke 71 ki
[2.407] | 11.54" | 11.54" J 11.54" [ [2.497]
0.15" \0.69" 41.28" 0.69" \0.15"
48W
il 11 9 k4 71 1l
[2.49"] | 13.54" 13.54" 13.54" | [2.49"]

0.15" \0.69" 47.28" \0.69" \0.15"

54W

il 11 1 hi hi hd 11
[2.49"] | 9.33" | 7.73" 12.51" 7.73" 9.33" | [2.49"

0.15" \0.69" 53.28" \0.69" \0.15"

60W

il 11 hd 1 hd 1
[2.49"] | 10.53" 9.79" 12.00" 9.79" | 10.53" [ [2.49"]

0.15" \0.69" 59.28" \0.69" \0.15"

72W

il 11 k4
[2.49"] | 12.93" 13.39" 12.00" 13.39" 12.93" |
0.15" \ 0.69" 71.28" \0.69" \0.15"

SEPTEMBER 2020 The Shield Collection 3



Shield Screens! Application Guide

SURFACE WIDTH
. Dim A DimB Dim C
[inches]
23 19.649 20.554 21.460
24 20.649 21.554 22.460
29 25.649 26.554 27.460
- SURFACE WIDTH———— 30 26.649 27.554 28.460
0.136" Dim A 0.136" 34 31.649 32.554 33.460
0.136" 36 32.649 33.554 34.460
0.136"- ! 40 37.649 38.554 39.460
42 38.649 39.554 40.460
46 43.649 44.554 45.460
48 44.649 45.554 46.460
52 49.649 50.554 51.460
END TO END 54 50.649 51.554 52.460
58 55.649 56.554 57.460
60 56.649 57.554 58.460
64 61.649 62.554 63.460
66 62.649 63.554 64.460
70 67.649 68.554 69.460
— SURFACE WIDTH—— 72 68.649 69.554 70.460
0.136" Dim B 0.770"
£0.136"
0.136"
END TO SHARE
SURFACE WIDTH
f0'770" ) r0.770"
Dim C
£0.136" £0.136"
SHARE TO SHARE

SEPTEMBER 2020 The Shield Collection 4



Acrylic Screen with Post and Flat Bracket

please see Shield Screens
Application Guide to G

determine the post location.
2. Slide in the bottom aluminum G%
bar extrusion (2) within the <]>
posts.
Note: For Raised Screens,

1. Install the screen posts
using #8 X 1” Flat Head Screws, ?\@
I
I
I
| I
| I
| I
insert the 4” high Post Spacer | i/(@
| 1

Cap Vinyl Retainers first then
the bottom aluminum bar O—
extrusion. |

3. Insert screen vertical vinyl i G -
retainer@ into the groove of |
post until it bottoms out. |

4. |Insert the acrylic@into the ,. G b )
vertical vinyl retainers within
the posts. @\ . ©)

5. Place the top aluminum bar . /_SURFACE
extrusion @on top of acrylic. - |

6. Install post cap vinyl retainers@ O, !
to the posts. N I

7. Snap on the screen post top

caps@.

#8 X 1" FH SCREW,SQ

@ SCREEN POST WITH FLAT BRACKET
@ BOTTOM ALUMINUM BAR EXTRUSION
@ SCREEN VERTICAL VINYL RETAINER
() AcRyLIC
@ TOP ALUMINUM BAR EXTRUSION Figure 1
@ POST CAP VERTICAL VINYL RETAINER
@ SCREEN POST TOP CAP

Tools & Hardware Needed

8540-0599

L@
W
\%

\f(/'/(}.(@

Drill Robertson # 2 #3 X 1" Flat Head Tape Measure
Screws (8X)

SEPTEMBER 2020 The Shield Collection 5



Laminate Screen with Post and Flat Bracket

1. Install the screen posts@
using #8 X 1” Flat Head
Screws, please see Shield
Screens Application Guide
to determine the post
location.

2. Slide in the laminate®)
down into the grooves
within the posts until it
bottoms up.

3. Install post cap vinyl
retainers @to the posts.

4. |Install the screen post top

caps(s).

ON
(G)—

O

(1) SCREEN POST WITH FLAT BRACKET
(@) LAMINATE

@ POST CAP VERTICAL VINYL RETAINER
@ SCREEN POST TOP CAP

- ©

/SUR FACE

#8 X 1" FH SCREW,SQ

Tools & Hardware Needed

8540-0599

L@
W
\%

\f(f/(}.(@

Robertson # 2

#3 X 1" Flat Head
Screws (8X)

Tape Measure

SEPTEMBER 2020

The Shield Collection 6



PET Screen with Post and Flat Bracket

1.

Install the screen posts@
using #8 X 1” Flat Head
Screws, please see Shield
Screens Application Guide
to determine the post
location.

Slide in the bottom
aluminum bar extrusion@
within the posts.

Insert screen vertical vinyl
retainer@ into the groove
of post until it bottoms out.
Insert the PET screen@ into
the vertical vinyl retainers
within the posts.

Place the top aluminum bar
extrusion @ on top of
acrylic.

Install post cap vinyl
retainers @to the posts.
Install the screen post top

caps(?).

#3 X 1" FH SCREW,SQ

@ SCREEN POST WITH FLAT BRACKET
@ BOTTOM ALUMINUM BAR EXTRUSION
@ SCREEN VERTICAL RETAINER
(+) PET SCREEN
@ TOP ALUMINUM BAR EXTRUSION
@ POST CAP VERTICAL VINYL RETAINER
@ SCREEN POST TOP CAP

Tools & Hardware Needed

8540-0599

L@
W
\%

\f(/'/(}.(@

Drill Robertson # 2 #3 X 1" Flat Head Tape Measure
Screws (8X)

SEPTEMBER 2020

The Shield Collection 7



Acrylic Screen with Post and Clamp

1.

Fasten the screen posts@
in place by clamping them
onto the edge of a surface,
please see Shield Screens
Application Guide to
determine the post
location.

Slide in the bottom
aluminum bar extrusion@
within the posts.

Note: For Raised Screens,
insert the 4” high Post
Spacer Cap Vinyl Retainers
first then the bottom
aluminum bar extrusion.
Insert screen vertical vinyl
retainer@ into the groove

of post until it bottoms out.

Insert the acrylic ()into
the vertical vinyl retainers
within the posts.

Place the top aluminum
bar extrusion @on top of
acrylic.

Install post cap vinyl
retainers@to the posts.
Install the screen post top

caps ().

(1) SCREEN POST WITH CLAMP
(2) BOTTOM ALUMINUM BAR EXTRUSION
(3) SCREEN VINYL VERTICAL RETAINER

(D ACRYLIC

@ TOP ALUMINUM BAR EXTRUSION
(5) POST CAP VERTICAL VINYL RETAINER
(?) SCREEN POST TOP CAP

I

/—SUR FACE

Tools & Hardware Needed

Tape Measure

SEPTEMBER 2020

The Shield Collection 8



Laminate Screen with Post and Clamp

Fasten the screen posts@ in
place by clamping them onto
the edge of a surface, please
see Shield Screens
Application Guide to
determine the post location.
Slide in the laminate @down
into the grooves within the
posts until it bottoms up.
Install post cap vinyl
retainers @ to the posts.
Snap on the screen post top

caps(®).

—©

—®
‘ /—SUR FACE

/

(1) SCREEN POST WITH CLAMP

(@) LAMINATE

() POST CAP VERTICAL VINYL RETAINER
() SCREEN POST TOP CAP

Tools & Hardware Needed

Tape Measure

SEPTEMBER 2020

The Shield Collection 9



PET Screen with Post and Clamp

1.

Fasten the screen posts@ in
place by clamping them onto
the edge of a surface, please
see Shield Screens
Application Guide to
determine the post location.
Slide in the bottom
aluminum bar extrusion @
within the posts.

Insert screen vertical vinyl
retainer @ into the groove
of post until it bottoms out.
Insert the PET screen @
into the vertical vinyl
retainers within the posts.
Place the top aluminum bar
extrusion(s) on top of
acrylic.

Install post cap vinyl
retainers @to the posts.
Snap on the screen post top

caps@.

(1) SCREEN POST WITH CLAMP

@ BOTTOM ALUMINUM BAR EXTRUSION

(3) SCREEN VERTICAL RETAINER
(+) PET SCREEN

@ TOP ALUMINUM BAR EXTRUSION
@ POST CAP VERTICAL VINYL RETAINER

(?) SCREEN POST TOP CAP

S

Tools & Hardware Needed

Tape Measure

SEPTEMBER 2020

The Shield Collection 10



Scene Shield Extended with Post for 24” & 30” deep Surface

1. Install the screen post with
flat bracket @ using #8 X 1”
Flat Head Screws(2).

For post with clamp, install it
by clamping them onto the
edge of a surface. Please see
Shield Screens Application
Guide to determine the post
location.

2. Insert screen vertical vinyl
retainer@ into the groove
of post until it bottoms out.

Continued on the next page >>

SURFACE

(1) SCREEN POST WITH FLAT BRACKET
() #8 X 1” FLAT HEAD SCREWS
(3) SCREEN VERTICAL RETAINER

Tools & Hardware Needed

8540-0599

\Y7

\"r

Drill Robertson # 2 #3 X 1" Flat Head Tape Measure
Screws (4X)

SEPTEMBER 2020 The Shield Collection 11



Scene Shield Extended with Post for 24” & 30” deep Surface

3.

Mark the location of the D-
shaped glass clamp @

Note: Ensure the bottom cut-
out of the acrylic and the D-
shaped glass clamp @are
aligned before mounting the
clamp to surface.

Attach &ﬁz D-shaped glass
clamp \Yusing #10 X 11/16”
Insert the acrylic with square
corners@into the vertical
vinyl retainers until it bottoms
out.

Note: Ensure the bottom cut-
out of the acrylic is snug fit on
the D-shaped glass cIamp@.
Tighten the screws of the D-
shaped glass clamp gently
using an allen key until the
glass/acrylic is secured.

Install post cap vinyl retainers (7)

to the post.
Snap on the screen post top

caps.

[

@

CUT-OUT

(©) SCREEN POST WITH FLAT BRACKET

(+) D-SHAPED GLASS CLAMP

(5) #10 X 11/16” OVAL HEAD SCREW, SQ

(5) ACRYLIC SCREEN
() POST CAP VINYL RETAINER
POST TOP CAP

\SURFACE

Tools & Hardware Needed

Drill Robertson # 2

Allen Key

#10 X 11/16" Oval
Head Screws (1X)

Tape Measure

SEPTEMBER 2020

The Shield Collection 12



Transaction Screen with Pass Thru

1. Get the acrylic screen @

2. Sandwich the acrylic screen
between the “L” plate (2)
and back plate@ .

3. Attach the 1/4-20 X 3/8
Flange Button-Head Screws @
through the holes of the
back plate \&).

4. Tighten gently each screw
until the acrylic@is
secured.

5. Position the assembled
parts to the middle of
surface(5).

6. Attach the “L” plate(®)
underneath the surface
using #10 X 11/16” Oval

Head Screw(s) .

() ACRYLIC SCREEN
(2 TRANSACTION SCREEN L PLATE

@ TRANSACTION SCREEN BACK PLATE

@ 1/4-20 X 3/8 Flange Button-Head Screws
@ SURFACE

(5) #10x11/16" OVAL HEAD SCREW, SQ

—

Tools & Hardware Needed

Button-Head Screw

8540-1304 8540-0545
Ay
9
Drill Robertson # 2 Allen Key Tape Measure 1/4-20 X 3/8 Flange | #10 X 11/16" Oval

Head Screws

SEPTEMBER 2020

The Shield Collection 13



Transaction Screen without Pass Thru

1. Get the acrylic screen @

2. Sandwich the acrylic screen
between the “L” plate (2)
and back plate@ .

3. Attach the 1/4-20X 3/8
Flange Button-Head Screws@
through the holes of the
back plat@ .

4. Tighten gently each screw
until the acrylic@is
secured.

5. Position the assembled
parts to the middle of
surface(5).

6. Attach the “L” plate(®)
underneath the surface &\
using #10 X 11/16” Oval

Head Screw(s) .

@ ACRYLIC SCREEN
@ TRANSACTION SCREEN L PLATE
@ TRANSACTION SCREEN BACK PLATE

@ 1/4-20 X 3/8 Flange Button-Head Screws
(®) SURFACE

@ #10 x 11/16" OVAL HEAD SCREW, SQ

Tools & Hardware Needed

8540-1304 8540-0545
/ﬁ‘\i‘
9
Drill Robertson # 2 Allen Key Tape Measure 1/4-20 X 3/8 Flange | #10 X 11/16" Oval
Button-Head Screw | Head Screws

SEPTEMBER 2020

The Shield Collection 14




Transaction Screen with Counter

1. Install the transaction screen.
Please refer to pages 13 & 14.

2. Position and align the holes of
transaction counter@ to the
holes of “L” plate (2).

3. Attach the transaction
counter using #6 X 1 3/4” Flat
Head Screws@to thesurface.

() TRANSACTION COUNTER

@ TRANSACTION SCREEN “L” PLATE
(3 #6X13/4" FLAT HEAD SCREW,

Tools & Hardware Needed

8540-1252

Robertson # 2

Tape Measure

#6 X 1 3/4" Flat
Head Screws

SEPTEMBER 2020

The Shield Collection 15



Universal Blade Screen

1. Check frameless blade
extrusion if there is a Xmas
tree clip(2) on both ends.

2. Position the frameless blade
extrusion@to the middle of
top trim.

3. Securely fasten frameless
blade extrusion on top trim
using #8 X 2” Flat Head Self
Drilling Screw@ .

NOTE: Make sure there is
something solid for the screws
to bite into to secure the
frameless blade extrusion,
please see Shield Screens
Application Guide, Blade
Extrusion Hole Location.

4. |Install glass/acrylic with plastic
gasket@ into the frameless
blade extrusion@.

5. Align and secure the
glass/acrylic by inserting 1/4-
20 X 1/4” Socket Set Screw (5)
through each of the holes on
the side of the frameless blade
extrusion@using allen key
driver.

6. Tighten gently each side until
the glass/acrylic is centered
and secured.

Note: Do not overtighten.
Check the frameless blade
extrusion if it is straight.
Overtightening set screws will
bend the Frameless Blade
Extrusion outward and end
caps will not fit.  (s)

7. Inserttheendcap onboth
ends of the Frameless Blade
Extrusion then push it down to

———
ol ——

—
Z

8X-MAS TREE

FRAMELESS BLADE EXTRUSION ~
(D#8 X 2” FLAT HEAD SCREW

(DGLASS/ACRYLIC WITH PLASTIC GASKET
(9)1/4-20 X 1/4” SOCKET SET SCREW

@END CAP

Tools & Hardware Needed

8540-1217 8540-1170
%@

Robertson # 2 #8 X 2" Flat Head 1/4-20 X 1/4 SS

Screws Screw (4X)

Tape Measure

SEPTEMBER 2020

The Shield Collection 16



FREESTANDING SHIELD W/ STATIONARY WING BASE

1. Get the laminate with 4 bored
hoIes@.

. 2. Sandwich the laminate
between the two shield singular
bases ().

NOTE: Stick the Black Sponge
Neoprene with adhesive backed
at the lower face bottom of the
Shield Singular Base before
installing it on the laminate.

3. Connect the shield singular
bases@ to Iaminate@ by
inserting the 1/4-20 X 30mm
Barrel Nut@ into the holes and
screwing the 1/4-20 X 30mm
JCB-BoIt@into it.

(D LAMINATE

() SHIELD SINGULAR BASE

(3 1/4-20 x 30MM BARREL NUT
(®) 1/4-20 X 30MM JCB-B BOLT

Tools & Hardware Needed

) |

Allen Key 1/4-20 x 30MM 1/4-20 x 30MM
Barrel Nut (4X) JCB-B Bolt (4X)

SEPTEMBER 2020 The Shield Collection 17



GALLERY SHIELD W/ D FEET, LAMINATE

1. Attach the gallery wall square

tube(2)to laminate(%) using #6
. X 1 3/4” Flat Head Screwsé

2. Assemble the “D” feet by
attaching the screen base “U”
channel (Dto foot base(s)
using 1/4-20 X 3/4” long Flat
Head Screws@.

3. Attach the “D” feet to gallery
wall square tube @using JCB
Bolt with Hex Key Head @and
the 50 MM long JCB-BW Lag
Bolt(s) to the Iaminate@.

@‘\\\\\\\\\\\\\\\‘ b

LAMINATE

GALLERY WALL SQUARE TUBE

#6 X 1 3/4” FLAT HEAD SCREWS

SCREEN BASE ‘U” CHANNEL

FOOT BASE

1/4-20 X 3/4” LONG FLAT HEAD SCREWS
JCB BOLT W/ HEX KEY HEAD

50MM LONG JCB-BW LAG BOLT

00000000

Tools & Hardware Needed
8540-1312

8540-1252 8540-1280

@
Uy,

©

Drill

Robertson # 2

Allen Key

#6 X 1 3/4" Flat
Head Screws

1/4-20 X 3/4" LFH
Screws

JCB Bolt w/ Hex
Key Head

SEPTEMBER 2020

The Shield Collection 18




GALLERY SHIELD W/ D FEET, LAMINATE W/ ACRYLIC

1. Assemble the “D” feet(7) to
laminate Please refer to
page 19. Follow Steps 1to 3
on how to install them.

2. Check frameless blade@
extrusion if there is a Xmas
tree clip \&on both ends.

3. Position the frameless blade
extrusion(2) to the middle of
top trim.

4. Securely fasten frameless

blade extrusion (3)to laminate(z)

,using #8 X 2” Flat Head Self
Drilling Screws @

5. Install glass/acrylic with plastic
gasket\®/into the frameless
blade extrusion@.

6. Align and secure the glass/
acrylic by inserting 1/4-20 X
1/4” Socket Set Screw@
through each of the holes on
the side of the frameless blade
extrusion @ using allen key
driver.

7. Tighten gently each side until
the glass/acrylic is centered
and secured.

Note: Do not overtighten.
Check the frameless blade
extrusion if it is straight.
Overtightening set screws will
bend the Frameless Blade
Extrusion outward and end
caps will not fit.

8. Insert the end capon both
ends of the frameless blade
extrusion then push it down to

<

Wi

(D “D” FEET

(@) LAMINATE
(3) FRAMELESS BLADE EXTRUSION

(4) X-MAS TREE
(5) #8 X 2” FLAT HEAD SCREW

@ GLASS/ACRYLIC WITH PLASTIC GASKET

secure. (?) 1/4-20 X 1/4” SOCKET SET SCREW
END CAP
Tools & Hardware Needed
8540-1217 8540-1170
%@
Drill Robertson # 2 Tape Measure #3 X 2" Flat Head 1/4-20 X 1/4 SS
Screws Screw (4X)
SEPTEMBER 2020 The Shield Collection 19




GALLERY SHIELD W/ STATIONARY OR MOBILE SKATE FEET, LAMINATE

1. Get the laminate with 4 bored
holes@.

. 2. Stick the felt self-adhesive at(2)
the bottom of the skate feet
before installing them on the
Iaminate@.

For gallery shield with mobile
roller skate feet, Go to Step 3.

3. Sandwich the laminate
between two skate feet@.

4. Connect the skate feet to
laminate by inserting the 1/4-
20 X 30MM Barrel Nut (@)into
the holes and screwing the 1/4-
20 X 30MM JCB-Bolt(®)into it.

(D LAMINATE

() FELT SELF-ADHESIVE

(5) SKATE FEET

() 1/4-20 x 30MM BARREL NUT
() 1/4-20 X 30MM JCB-B BOLT

Tools & Hardware Needed

) |

Allen Key 1/4-20 x 30MM 1/4-20 x 30MM
Barrel Nut (4X) JCB-B Bolt (4X)

SEPTEMBER 2020 The Shield Collection 20



GALLERY SHIELD W/ SKATE FEET, LAMINATE W/ ACRYLIC

1. Assemble the skate feet @to

Iaminate@. Please refer to
page 21. Follow Steps 1to 4
on how to install them.

2. Check frameless blade
extrusion(3) if there is a Xmas
tree clip () on both ends.

3. Position the frameless blade
extrusion@ to the middle of
top trim.

4. Securely fasten frameless
blade extrusion
,using #8 X 2” Flat Head Self
Drilling Screws@

5. Install glass/acrylic with plastic
gasket @into the frameless
blade extrusion@.

6. Align and secure the glass/
acrylic by inserting 1/4-20 X
1/4” Socket Set Screw(7)
through each of the holes on
the side of the frameless blade
extrusion@ using allen key
driver.

7. Tighten gently each side until
the glass/acrylic is centered
and secured.

Note: Do not overtighten.
Check the frameless blade
extrusion if it is straight.
Overtightening set screws will
bend the frameless blade
extrusion outward and end
caps will not fit.

8. Insert the end cap on both
ends of the frameless blade
extrusion then push it down to

(to laminate &) .

—®

() SKATE FEET &
(@) LAMINATE
@ FRAMELESS BLADE EXTRUSIO

(4) X-MAS TREE
(5) #8 X 2” FLAT HEAD SCREW

@ GLASS/ACRYLIC WITH PLASTIC GASKET

G{J/

Secure. 1/4-20 X 1/4” SOCKET SET SCREW
(8)END CAP
Tools & Hardware Needed
Allen Key 1/4-20 x 30MM 1/4-20 x 30MM
Barrel Nut (4X) JCB-B Bolt (4X)
SEPTEMBER 2020 The Shield Collection 21






	BLADE EXTRUSION_HOLE LOCATION.pdf
	Frameless Glazed Extrusion Hole Location.pdf
	FRAMELESS GLAZED EXTRUSION_HOLES LOCATION_1-Layout1.pdf
	Sheets and Views
	Layout1




	Shield Screens Installation Guide_09-2020_.pdf
	General Instructions 1|03
	Scene Shields 05|12
	Transaction Shields 13|15
	Panel Shield 16|16
	Gallery Shields 17|21
	SITE ACCESSIBILITY
	SITE PREPARATION
	FURNITURE PLANS
	STAGING
	WASTE MANAGEMENT





